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TECHNICAL

NDFR

Non Durably Flame Retardant

chemically treated with a water solution and if wetted in any
way should be retreated

DFR
Durably Flame Retardant
chemically treated to withstand a number of cleanings

6 IFR
Inherently Flame Retardant
woven from fibres with a high flame retardancy

FR
Flame Retardant
chemically treated to an individual specification

NOT FR
Not Flame Retardant no flame retardant treatment

Confirmation that the fabric meets one or more flame
S retardant standards

BS5867 BS5867 Pt2 B is the British Standard for flame retardant fabrics
used for curtains and drapes

BS5852 BS5852 Pt1 is the British Standard for flammability of
upholstered composites for seating

BS4790 BS4790: 1987 Determination of the effects of a small source of
ignition on textile floor coverings hot metal nut method (method 1, loose
laid)

EN13773: 2003 Meets European fire safety standards for vertically hung
fabrics. Burning behavior, ignitability testing of curtain fabric for use in
the contract market.

TL 1080-0002/8 German Military Specification for horizontally tested
materials

EN14041 Details the requirement for CE Marking of textiles, laminate
and resilient floor coverings

BS7905-1:2001 Lifting equipment for performance, broadcast and

similar applications.
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ATTRIBUTES

Approx roll length of material
in linear metres (m) & feet (ft)

&

Approx width of material in
centimetres (cm) & inches (”)

t
2 3

Approx weight in grams per metre squared (g/m?)

Approx thickness in (mm)

1P|

M1, M2, M4 Conforms to French Fire Regulations

B1, B2 Conforms to German Fire Regulations DIN 4102

IMO Conforms to International Maritime Organisation regulations
Classe Uno Meets ltalian Fire Regulations

BS EN13501-1 Fire Classification of construction, products and building
elements. Classification using test data from reaction to fire tests

CFC EN ISO 9239-1 Reaction to fire test. Horizontal surface spread of
flame on floor covering system. Determination of the burning behaviour
using a retardant heat source

NFPA 701 NFPA 701: (USA) Standard Methods of Fire Tests for Flame
Propagation of Textiles and Films

EN9239-1 Reaction to fire tests — horizontal surface spread of flame on
floor covering systems

DIN EN1021 Meets European fire safety standards for exposure to
different ignition sources, namely a lit cigarette and butane flame.
Assessment of the ignitability of upholstered furniture

Hong Kong




Datasheet - Fabrics & Flooring

To ensure you get the best from the product supplied to you, we advise you follow the care instructions within
this datasheet.

NDFR
BS5867, M1, B1, EN13501-1

J&C Joel Ltd.

100% Cotton

Twill Weave

Dyed, Brushed & Flameproofed

Organo Phosphate Compound

N/A

N/A

Non-Durably Flame Retardant. This means that the fabric is chemically
treated and if wet (in any way) should be retreated to meet the
flammability requirements of BS5867 Part 2 Type B, M1, B1 and
EN13501-1. Therefore, the cloth will not withstand wet cleaning and
should be re-flame proofed whenever wet. The cloth can be
professionally dry cleaned using the correct chemical process.

Notwithstanding the aforementioned, it would be our advice to only dry
clean this material periodically. We would suggest that the curtain be
soft-brushed on a regular basis and periodically cleaned using a
vacuum and drapery attachment. Commercial flame retardants

may alter the aesthetics, appearance, colour or performance of the
textile material.

This fabric is not pre-shrunk.

O X X X X

Dry Clean Only Do Not Wash Do Not Bleach Do Not Iron Do Not Tumble Dry

Py = oo = KD

Fire Rating: Approx Bale Length: Width: Weight: Fire Certification: Colours

NDFR 60m / 1971t 300cm / 118” 320 g/m? BS5867, M1, B1, Available
EN13501-1

For further information please contact our sales team sales@)jcjoel.com
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Fire Test Certificate — Specimen

LABORATTHHE CENTRAL DE 1A PREFECTURE 0F POLICE
I CPP 0 bis rue de Darsely 75015 PARIS qp
Sarl, MO0 55 76 24015 - Fax 330001 55 76 1394
p-laboemtgtinterieur gous fr « www loppdr
IEEEE EE TURE EI. IE; LICE

MESURES PHYSIQUES FT SCIENCES DE L'INCENDIE
ES8A15 DE CONFORMITE ET EXAMEN DE MATERIELS

PROCES-VERBAL DE CLASSEMENT
DE REACTION AU FEU D'UN MATERIAU

PREYU A L'ARTICLE 5 DE L'ARRETE DU 21 NOVEMBRE 2002

Valable 5 ans a partir de la date de délivrance

PROCES-VERBAL N° 16/14360
et annexes de 12 pages

Margue commerciale : ARTICLE N°1307 MOLLETOM - 11/06 - 1406 - 15/06 - SATIN
MOLLETON

Description sommaire : Tissu uni présentant unc ou deux face molleton
Composition globale : 100 % Coton ignifugé

Masse : [le 250 & 350 g/m?
Epniuulr t De0A 3 1,5mm
Coloris : Unis variés

Nature des essais : Essats au brileur électrique

Vieillissement acoélénd en chambre climatique

Classement : M1

Durabilité du classement :  Nop limitée (Matériau non lavable, non nettoyable a sec)

Coampte tene des or oo, ibsullant des esssis déonins daws e raggon Pessad annewd n® 1EFLO6EE du 01042007

e procis-vosbul ssese unigeemens des caractirivig Ilﬂ"kﬁ-nﬂhmliimmdinm pas des camonristiques de produin
sinuiladies, I ne gorsalnee done pas une cenification de peoduits an sens de Vanicle L 11527 da ﬁmnthlﬂhﬂhh
154

Falt i Paris, le 03042017

Pour le Directeur,
l'adjoint au chef du pile mesures physiques et
sciences de I'incendie Le responsable teclmigue

Laure MIMOUNI N M , Jennifer CHERON

La reprodicrlon de o0 rapprort 0'e aotorivie gue oas b jorme de focsdmild photogropdigue inndgral,

iy

R S T
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Fire Test Certificate — Specimen

MWMT@IM—:I:EN‘TMLDE LA FREFECTURE IYE PELICE
[ CPP 30 bis rue de Davesig 75005 PARIS
S, AHOY 5576 14 15 - Fax X301 55 76 23 94

pi-laheroaggdmierieur goene i - wwwlleppr

MESURES PHYSIQUES ET SCIENCES DE L' INCENDIE
Essals DE CONFORMITE ET EXAMEN DE MATRRIELS

RAPPORT D'ESSAI DE REACTION AU FEU
D'UN MATERIAU

PREYU A L'ARTICLE 5 DE L"ARRETE DU 21 NOVEMORE 2002

Valable 5 ans & partir de la date de délivrance

RAPPORT D'ESSAT N® 16/14360

ANNEXES
Sommaire
1 BUT DES ESSAIS 3
2 PROVENANCE ET CARACTERISTIQUES DES ECHANTILLONS 3
3 MODALITES DES ESSAIS ET RESULTATS 4
4 OBSERVATIONS CONCERNANT LES ESSAIS 13

AR

LR o 1T |

NOTA : Ce rapport d"essal aftesie unbquement des caraciéristiques de "échantillon soumis aux essais et ne préjuge
pas des caractfgistiques de produlis similaires, 11 ae constitee done pas une cenification de produits as sens de
Particle L 115-27 du code de o consommation ot de la loi du 3 juin 1994,
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Fire Test Certificate — Specimen

I

LCPP Rappon d'examen de dossier n® 16/14360/RG)
W

1 BUT DES ESSAIS
Les essais auxquels se rapporte le procés-verbal de méme numéro ont pour but de déterminer
le classement de réaction au feu des matériaux d’aménagement, conformément i 1"article 3 et

anmexe 2 de "amété du ministére de I'intérieur, de la sécurité intérieure et des libertés locales du
21 novembre 2002 (1.0, du 31 décembre 2002) modifié.

2 PROVENANCE ET CARACTERISTIQUES DES ECHANTILLONS

Marque commerciale
ARTICLE N*1307 MOLLETON - 11406 - 14/06 - 15/06 - SATIN MOLLETOMN

Caractéristiques attestées par le demandeur

Composition : 100 % Coton ;

Structure : Tissn ;

Type d*armure : Sergd et Satin ;
Masse au métre camré  : de 250 a 360 g/im? ;
lipaisseur : Variable de 0,9 3 1,1 mm ;
Densité : 30 a 63 filsfem? ;
Traitement subis : Grattage + teinture ;

Produit d’ignifugation : Kappaflam CFP de Kapp Chemie/Miehlen pour noirfblanc/éer Sergé
Flacavon R neu de Schill + Seilacher AG /Boblingen pour les coloris Sergé
Ruco Flam NAF de Rudolf Gmbh/Geredsrict pour le Satin ;

Technique utilisée : En bain d*ignifugation par foulardage ;

Poids de produit au m? : 170 g de produit par kg de tissu ;

Conditions d"entretien @ Matériau non lavable, non nettoyable & sec ;

Utilisation : Textile libre {rideau, tenture, ...), Revétement de mur (tendu) ;

Coloris présentés : Gamme compléte clairs/moyens/foncés (Ecru, Blane, Gris, Bleu, Noir).

UK Europe Middle East Vietham Macau Hong Kong




Fire Test Certificate — Specimen

LC PP Rapport d'examen de dossior n® |G/ 43600REG 413
-&
2.6 Caractéristiques constatées par le laboratoire
Description : Tissu uni présentant une ou deux face molleton ;
Masse au métre caré ;250 3 350 g/m? déterminée sur des échantillons de 1080 cm®;
Epaisseur 0,84 1,5mm;
Coloris teslés :8(1 Ecru, 1 Blanc, 1 Bleu, 2 Gris, 3 Noir].

Fchantillons déposés le 4 janvier 2017,
Echantillons découpds par le laboratoire.
Essais effeciuds le 8 février et le 27 mars 2017,

3 MODALITES DES ESSAIS ET RESULTATS
MODALITES DES ESSATIS

ESSAI PRINCIPAL :
+  Essai au briileur électrigue (norme NF P 92-503 - décembre 1995)

EPREUVES DE DURABILITE (norme NF P 92-512 — mars 1986) :
+  Vieillissement accéléré en chambre climatique

Epreuve en chambres climatiques

L'épreuve en chambre climatiques consiste & faire subir & 'éprouvette disposée en position
verticale 4 cycles d'une durde de 2 semaines chacune.,

Aprés stabilisation 3 50% d'humidité relative et température de 23 °C le séjour de I"éprouvette
dans chacune des chambres climatiques est alternativement de 4 jours & 90% dhumidité relative,
3 jours & 15% dhumidité relative, 3 jours 3 90% d'humidité relative, 4 jours & 15% dhumidité
relative, afin que les durées passées dans chaque enceinte soient semblables. A lissue des cycles
I'éprouvette subit également un brossage manuel & plat de 10 passages simples au moyen de la
brosse en nylon, puis une stabilisation & une température de 23 °C et 50% d'humidité relative,

CONDITIONNEMENT DES EPROUVETTES

Les céprouvettes sont conditionnées, avanl essai, dans une enceinte & 23°C+2°C o
50% + 5% d'humidité relative pendam 7 jours ou jusqu'd obtention d'une masse constante. La
masse est considérée constante quand deux pesées successives & 24 heures d'intervalles ne
différent pas de plus de 0,1% ou de 0,1 g.

UK Europe Middle East Vietham Macau Hong Kong
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LCPP Rapport d'examen de dossier n® 16/ 143600RE | 513
?

RESULTATS DES ESSAIS
« AVANT EPREUVE DE DURABILITE »

BRULEUR ELECTRIQUE

Référence des échantillons OFECIA3 OFEC 1431 OTECIAER O7/EC1 471
.H.ll.-ut en g) - 15 137 kA | 36,1
Dimndn-m{mnnj aun; |an .Bt;.ix 180 GO0 x 180 600 x 160 !

H Epaisseur [en mm - . 1,31 |.1.5 1 l..ﬂ i I-'M
h“ — : ! —r : — :
Coloris PR [ L E—
Sens - : B _cm-e Trame Chalne . Trame )
Inflaninsations i (secondes) Ndant N Néan Neéam
Durée de Finflammation  (secondes) Méant Néant Miant Niant
Durée de l'inflammation supérienre i 5 secondes NON NON NON NON

E Chutes de gouttes et'on débris enflammeés NON MNON MW MNON

i Chiutes de gouittes non enflamminées NON NON NON NON
Zones en ignitlon MNON NON MNON NON
Largeur maximale de la zone détruite entre 450 ef 600 nim - C - -
Longueur de la zone totalement détruite ou carbonisée en min 177 174 PP 187
:::;:r moyenne des largeurs masimales détruites entre 450 & 600 avm (en o
Valeur moyenne des languears totalement détruites o carbonisées (en mm) 186
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LCPP Rappon d'examen de dossier n® 1651 43600REG 613
+
Référence des échantillons OFECIHEZ4 | OVECI435 | 0FBCI1436 | OWELCIGET
e — . o e .31.2 - - ;_ __.:;.'.3..
Dimensbons | en nim) - sun:lau Wﬂ:lﬂﬂ E-II:IHJ:I EDU:I&III
< Epalsseur (en mm) 0,98 0.9 078 0,78
Face - _"I'-.'I.nlhlm Th-.l-l_ : Thssu ] Malleton
Calaris Blan: Satin .Hlirt Salin Ciris Satin i Satin
Tnflamnations & (secondes) Métant Misant Miant Méani
Durée de Pinflammation  (secondes) Méant Kéant Méant Nitant
Durée de Vinflammation supéricnre i 5 secondes NOM NON MNON
g Chutes de gouttes eton débris enflammés NOM NON NOM MNOM
g Chutes de goulies non enllammées MNON MNON MNON MNON
Zanes en ignition MNON NON MNON NON
Largeur masiimale de by zone détroite entre 450 el 600 mun -
Longueur de la zone totalement détruite ou carbonisée en nim [ F] 191 196 185
:ﬁrmmdullwnmmm“mﬂimmm{m 0
Valeur moyenne des longueurs totalement détruites ou carbonisées (en nim) 189

UK Europe Middle East Vietnam Macau
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73

LCPP Rapport d'examen de dassier n® 16/14360/RG
L

Reéférence des échantillons OFECI4E | OECIE | OTECI440 | IVECIA4]
E Masse | en g) o0 333 9 a3
.E- Dimsensions | en mm) - m:.:.lm- ﬂ-H;:IH] .Ed]ljﬂi ﬂ-llx 180
H [— 122 122 A6 146
E o S e e R B
5 Coloris Mir 11006 Muiir 11406 Nnir 1406 Mair 14706
Inflanineations i (secomdes) Méant Mibant Niam Mt
Durée de Vinflammation  (secondes) Méant Néant Pefam Miant
Durée de Vinflammation sapéricure b 5 secomles MNOMN MNON NON MNON
E Chutes de gouttes etfon débris enflammés NN NON NON MHON
i Chutes de gouties nan enflammées NON NON NON NON
Fones en ignition MON NON NN MOMN
Largeur maximale de la zone dévruite entre 450 ¢4 B00 mm - . - S
Longuenr de la zooe totalement détruite on carbonisée en mm 165 17 180 181
mrmﬂ‘ﬂmmﬂmmﬂﬂﬂhﬂmmimmkl 0
Valeur mayenne des bngueurs totabement détruites ou carboaiisées (en imm) 175

UK Europe Middle East Vietnam Macau
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LCPP Rappart d'examen de dossior n® 16/ 143600RG 1
W

Réfivence des échantillans OTEC 1442 UNEC 1443
E Mm{m_s]_ - 40,2 40,2
Ddonfon | e | x|
- P » L
gm : ___..____I....._ )
3= | s | s
e Chaine Trame
Inflammations i (secondes) Méant Méant
Durée de inflammation  (secondes) Méant Nitant
Durée de Pinflammation supérieure i 5 secondes NON NON
E Chates de gouttes etfon débris enflammis NOM NON
i Chutes e goundtes mon enflammiées NOM NON
Zanes en Ignition MNOMN NON
Largeur maximale de L zone détruite entre 43000 600 mm
Langueur de L zone tatalement détruite ou carbonisée en mm 186 181
:I:;Ir nsoyenie des largeurs maximales détruites entre 450 4 600 mm (en 0
Valeur moyenne des longueurs totalement détruites ou carbonisées (en mm) 184
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d'examen de dossier n® 1651 4360MR G | 913
L.CPP Rapport dexamen de dossier n® 161436
W

« APRES EPREUVE DE DURABILITE »

BROLEUR ELECTRIQUE

1 Référence des échantillans OWECZ0 | OFECH4] | OFEC2H2 | OWECI3

Mlasse ( en g) EER| n: 358 15,7

Dimensions | en mm) Gy x 180 Gy = 160 G060 x 140 600 x 160

Epaissenr (en mm) 1.3 1,16 1,44 1,44

Caracteristiques des éprouveites
z
]

Caloris o F.::rul!llm ﬂll.llw Bleu 12407 Bleu 1207
;l_ . Chaine Trame EhTm Trame |
Inflammations 3 (seconides) Miéan Miean Piant Méam
Durée de inflammation  (secomdes) Maéant Meand N L L]
Dusrée de inflammation supéricure i 5 secondes NOM NON NON NON

g Chutes de gouttes etfon débris enflammiés MOM MOM MNOMN NN

i Chutes de gouttes non enflammées NON NON NON NON
Fones en igaition MNOM MNOMN MNOMN MNON
Largeur maximale de la zone détruite entre 450 et G0 mm - - o =
Langueur de la zone totalensent détrite oo carbanksée en mim 197 175 5 183

Valeur moyenne des lirgeurs maximales détruites entre 450 4 600 mm {en
mmj

Valeur moyenne des bingueurs todalement détmiltes ou carbonisées (en mm) 190
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LC pP Rappon dexamen de dossier n® 16/14350RG 1 10613
Fa
Rélévence des échantillans OWECIMA | OWECML | OECRMEG | OTVECIIST
g Masse ( en g) 326 a3 ar EEt
2 | Dinsensions | en mm) - - M:I.._W_ﬂ;lm .;;x_;“—mx 180
'E Mr (en mm) 0,98 0,98 0,78 0,78
g Fm. . — Hnlm.m - . mm
Calaris I I-llaw:jhlrl I-!IarI: Satin I.':rh:hﬂn I [::h-sah-_
° Sens . ) Chaine Trame Chaine Thm;
Inflammations 3 (secandes) Méant Miani Niant Misani
Durée de Pinflammation  (secombdes) MNéamt Hdam Néant Méam
s | Durde de Pinflammation supérienre i 5 seconiles MNON NON NON HNON
g Chates de gouttes ctfon débris enflamnsés MNON NON MNON NON
g Chutes de gouites non enflammées MNON NON MOM HOM
Zanes en igaitien MON MNOM NON NON
Largeur maximale de la zone détruite entre 450 et 600 mm - - - -
Longueur de la zene tolalensent détruite ou carbonisée en nim 180 194 ] 216
:i::]nr mayenne des largeurs maximales détruites entre 450 5 600 mm (en o
Valenr mayenne des longueurs todalensent détruites on carbonisfes fen mm) 05
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LCPP Rappont d'examen de dossier n® 167143600RG 1 11713
w
Reéfirence des eclantillons ONVECZ3E | OTECZY OFEC2ZES0 | OFEC2351
E Mowe(en we | ms | ms | s
I‘.‘il!lldlll_{ l.;;:i}__ o ﬂ.'l]a Iﬂ.]. . 00 x IBII.'II r 600 x T8O . 00 x 180
'E _ﬁﬂwm ;nﬁj B 1,22 1,22 1,46 1,46
g == sxam: : — 3 1 , , ._._‘___
L] Colorls . . . Nuh' | L “f:'di'-l-l.l'lﬁ.' Noir 14706 Nf;lf 1406
m—..__ — . m E m_ _mh.".. m
Inflammiations i (secondes) Méant MNéant Niam MNeéam
Durée de Finflammation  (seconddes) Méant Néant Mikan Méanm
Durée de inflammation supérienre i 5 seconibes NON NON MON MNON
g Chutes de gouttes etfou débris enflammés MOM WON WNOMN MOM
i Chutes de gouties non enllammées MNOMN MNON WOMN NON
Zones en Ignition MNOMN NON MM NON
Largeur maximale de la zone détruite entre 450 et 600 num = a
Longueur de la zone totalenent détraite ou carbonisée en min 173 164 181 171
::;wmwmhhwmﬁmduﬂ!mmmmlmﬂn(m 0
Valeur moyenne des longueurs totalement détruites ou carbonisées (en mn 173
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LCPP Rappon d'sxamen de dossier n® 16/14360/RG 1213
W

Réfirence des echantillans IFEC2352 YB35

g Mm[_ﬂl] e . ﬂ_u.___....;'.‘_ =1

§ [Ciwabpuret; woxim | a0 e

.E !p.llnu-ar[m ) . 141 141
= : S .._I_... _.__2.
Coloris - .NIII-F 15/06 Mair 1506
; I : CH;' =l m =
Inflammeations i (secondes) Méant Méam
Durée de inflammation (secondes) Néant Méan
Duirée de Finflanmation supérieure & 5 secondes NOM NON

3 Chutes de goultes evou débris enflammis MHON MNOM

i Chutes de gouties non enflammées MNON MNOMN
Zones en ignition KON NON
Largeur maximale de kb eone détruite entre 450 et 690 nim
Longueur de La zone tolalement détruite ou carbonisée en nam 177 177
mrwhlmnmlnhﬂmhumuﬂiMMm 0
Valeur moyenne des longueurs totalement détruites ou carbonisées (en mm) 177
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I_.«CPP Rappon dexamen de dossier i 16/ 4360/RG 1 13113
w

4 OBSERVATIONS CONCERNANT LES ESSAIS

Essai an briileur électrique

Sous I"action du briileur électrique et de la flamme pilate, le matériau carbonise sans qu'il ne
soit observé d'infllammation.

La longueur moyenne détruite sur les éprouvettes est inférieure 3 350 millimétres,

Au cours des essais, il n"a pas été observé la chute de gouttes enflammées ou non,

Essais aprés épreuve de durabilité

Les résultats des essais effectués, aprés 1"éprouve de durabilité (vieillissement accéléré en
chambre climatigue), ne modifient pas le classement obtenu avant 1’épreuve de durabilité,

Fait & Paris, le 03/04/2017
Pour le Directeur,
ladjoint au chef du péle mesures physiques et
sciences de |'incendie Le responsable technique
Laure MIMOURNI Jennifer CHERON
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L 2} iBM
AR | TU BRAUNSCHWEIG
i :_ | Macerizprifanstalt
: sttt dir Baustobe, | e das Baummeien
Bersivbiau Lnd Brandwhutz |

General Building Authority Test Certificate

Test certificate number: P-3574/850/12-MPA BS

Subject: Fire protection product ' for cellulose fiber
fabrics pursuant to the Construction Products List
(*Bauregelliste™) A, part 2, version 2011/2, serial number 2.10.2.

Date of issue: May 23, 2017
Date of expiry: July 31, 2022

According to the present General Building Authority Test Certificate, the construction product
described above can be used to comply with the State Building Codes {"Landesbauordnungen”)
of the respective federal stafe.

The present General Building Authority Test Certificate consists of 6 pages and -- annexes.

The present General Building Authority Test Certificate P-3574/850/12-MPA BS dated
May 23, 2017, replaces the General Building Authority Test Certificate no.
P-3574/850/12-MPA BS dated July 2, 2012,

The present General Building Authority Test Certificate no. P-3574/850/12-MPA BS was
first issued on July 2, 2012, [ROUND SEAL:] #3

MPA BRAUNSCHWEIG

The present General Bullding Autharity Test Certificate must only be distributed if i is complele and without any
alterations. Excerpts or abridgements need to be authorized by MPA Braunschweig beforehand. Any translations of
this document net initiated by MPA must contain the note “Translation of the German criginal, not verified by
Materialprifanstall (MPA) fir das Bauwesan, Braunschweig™. Documents without stamp and signalure are not valid,
Every page of the presenl General Building Autharity Test Cerlificate has been stamped with the official seal of MPA

Braunschweig.

Malacupiprifanilal {WFR) Prone 40 [0i531-391-5400 Monddeutsche LB Hanncreer Mol oy [3761-CPD)

'iﬂllw“ Fax +49 [0)531-391-5600 108 020 050 Dark code: 250 500 00 P Braurroivesig 5 and

Useougnsirasss ks b Sl ooae; MOLADE 2H rostifeed dor tasbirg. SUpervson,

O30 Brmniohweg shan MR tu-Dd e e WAT 1D DE123500654 irapascbion and cerdlication by e

BT  1ASNEARE Bukding supwniaion mahontes MPA

P kleera i Eirgunachwesy i scoradied as @ imdng
i p Ty Iaboraiory i BODOTATCE
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MPA BRAUNSCHWEIG

Page 1 | Ganersl Bulding Authonty Test Cedificaie no, P-357485012-MPA BS of
QR T

iBMB e
I TU BRAUNSCHIWEIG
I General provisions

1, The General Building Authority Test Cartificate proves that the construction product can
be used to comply with the State Building Code ("Landesbaucrdnung”).

2. The General Building Authority Test Certificate does nol replace the approvals, permils,
authorizations, consenis and certifications prescribed by law.

3 The General Building Authority Test Certificate is issued without prejudice to any third
party rights, in particular private property rights.

4, Without prejudice to more extensive regulations, the producers and disiributors of the
construction product must provide the users of the construction product with copies of the
General Building Authority Test Certificate and must caution them that the General
Building Authority Test Cerificate must be available at the site of use. Upon request, the
authorities concerned must be provided with copies of the General Building Authority
Test Certificate.

5. The present General Building Autharity Test Cerlificate must only be duplicated as a
whole. Any extract publication must be authorized by MBA Braunschweig. Texts and
drawings in advertising brochures must not contradict the General Building Authority Test
Certificate. Translations of the General Building Authority Test Certificate must contain
the indication “Translation of the original version not verified by Materialprifanstalt fur
das Bauwesen Braunschweig®.

6. The General Building Authority Test Cerlificate is issued until revoked. The General
Building Authority Test Certificate can be subsequently amended, especially if new
technical achievements require it.

[ROUND SEAL:] #3
MPA BRAUNSCHWEIG
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BRAUNSCHWEIG MPA
3 |  General Building Authority Test Cerificate no. P-35T74R50/12-MPA BS of
oaAANT IB“
I TU BRAUNSCHWE G

1l Special provisions

1 Subject and scope of use

1.1 Subject

1.1.1  The General Building Authority Test Certificate shall be applicable for the production
and use of the fire protection product called for the equipment of

cellulose fiber fabric as a flame-retardant building material of the fire classification DIN
4102-B1 in accordance with the DIN standard 4102-1":1998-05.

1.1.2  The fire protection product is a combination of various inorganic salts.

1.1.3  The General Building Authority Test Certificate for the construction preduct is issued in
accordance with the information of the Construction Products List “Bauregelliste” A, part
2, serial number 2.10.2, version 2015/2.

1.2 Scope of use

1.2.1  The fire protection product is to be used to equip cellulose fiber fabrics with a weight per
unit area of = 50 g/m? if these fabrics are used as construction products (e.g. stage
curtains) which will be permanently installed.

1.2.2  The fabric equipped with the fire protection product must only be used in closed rooms
without any influence of humidity. The persistence of the flame-retarding equipment
against washing, dry-cleaning or weathering has not been proved.

1.23 The proof of the flame-retardant property is not valid in combination with other
construction products, e.g. when the surface of the building material is coated with
paint, lamination or the like.

1.2.4 The proof of the flame-retardant property is only valid for equipped cellulose fiber
fabrics arranged with a distance of > 40 mm to laminar building materials.

1.25  Without prejudice to this General Building Authority Test Certificate, components and
special components containing the building material need a Test Certificate (*Prif-
zeugnis”) / General Building Authority Test Certificate (“allgemeines bauaufsichtliches
Prufzeugnis”™) or a General Building Authority Approval (“allgemeine bauaufsichtliche
Zulassung”), depending on the type of construction product.

1.26 The present General Building Authority Test Certificate does not contain any
statements concerning the compliance with requirements to sound-proofing and
thermal protection.

1.2.7 On the basis of the declaration of the applicant that in the construction product no
products subject to the Ordinance on Hazardous Substances ("Gefahrstoff-
verordnung”), Chemicals Prohibition Ordinance (“Chemikalien-Verbotverordnung®) or
the CFC Halon Prohibition Ordinance (*FCKW-Halon-Verbotsverordnung) were used,
and/or that he complies with the obligations under the above regulations (especially the
labeling requirements), there was no reason for testing the effects of the construction
products on the compliance with requirements conceming health and environment
protection.

Furthermore, the applicant declares that - if measures have to be taken for trading and
marketing or use with regards to hygiene or environment protection - the applicant has
initiated them and/or published them in the required form.

Therefore, MPA Braunschweig saw no reason for testing the effects of the fitted
construction product to health and emi_lpr!_'mui‘itd"" U, [ROUND SEAL:] #3
/s #7 "%\  MPABRAUNSCHWEIG

o DHI1M-1:FdemmmwmmM. ; '-Www:mm:m
1288) - Sections 3 and 6. = |
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CERTIFIED TRANSLATION FROM GERMAN
MPA BRAUNSCHWEIG I’A.
Paged |  General Bulding Authority Test Certificats no, P-3STABS012-MPA BS of
SR T IB"
l TU BRAUNSCHWEIG
2 Provisions for the construction product

21 Properties and composition

211 The fire protection product is a white, crystalline powder and is a combination of
different inorganic salts.

212  The composition of must correspond to the data stored at the MPA
in Braunschweig.

2.2 Test procedure
As a fire protection product according to DIN 4102-16, section 7.16.2, the product
“KAPPAFLAM CFP" applied on cellulose fiber fabrics, must comply with the

requirements for flame-retardant building material (DIN 4102-B1) in accordance with
DIN 4102-1", section 6.1.

2.3 Basis for issuing the General Building Authority Test Certificate

MName of the Customer Number of the Test procedure /
test body Test Certificate/ rules
Date of issue
" MPA Braunschweig 3728/336/11-Het | DIN 4102-1: 1998-05
of 06/30/2011 Section 6.1
DIN 4102-16: 1998-05"
Section 7.16.2

2.4 Production and labeling

2.41 Production
For the production of the fire protection product, the provisions of section 2.1 must be
complied with.

24.2 Labeling
The producer must label the construction product, the packaging of the construction
product or the package insert — or, if this poses difficulties, the delivery note or an annex
to the delivery note - with the Conformity Mark ("0-Zeichen”) in accordance with the

Conformity Mark Ordinances [Ubereinstimmungszeichen-Verordnungen] of the federal
states. He must anly label them if the requirements under section 2.1 and 2.2 have been

complied with,
" DAN 4102-1: Fire baharvior of building matesials and bullding components: matenals; concepts, requinements and lests {publication date: May
1995 - Sections 3 and 6.1 X,;p,_\.,.wu ® Op,, >
* DM 4102-16: Fr bahanvior of building i3 and bullding2c M:M}h shaf tests (publication date: May 1096) - Sections 7.16.1,
T.16.2, Sections B and 9, i S R

[ROUND SEAL:] #3
MPA BRAUNSCHWEIG
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2.4.3

25
251

2.5.2

2.5.3

* The Guidelings Concerming the Wdcmh-mu‘

MPA BRAUNSCHWEIG

Page 5 | General Building Authority Test Certificate no. P-35TABS0M12-MPA BS of
QSEIFNT

iBM
The following information must be included on the construction product or the
packaging or the package insert or on an annex to the delivery note:

TU BRAUMNSCHWEIG

- Product name
- Conformity Mark (“U-Zeichen™) with
- Producer's name
- Test Certificate number: P-3574/850/12-MPA BS
- Logo or name of the certifying body
- Manufacturing site
- Flame-retardant (fire classification DIN 4102-B1) on cellulose fiber fabric
- “Only flame-retardant (fire classification DIN 4102-B1) if a distance of =40 mm is
observed to the same or other laminar building materials.

A note that the resistance to water, dry-cleaning and weathering has not been proved
must be integrated into the instructions for use, and a label with the note must be
attached to the equipped product.

Proof of conformity (“Ubereinstimmungsnachweis”)
General information

The confirmation that the construction product conforms to the regulations of this
General Building Authority Test Certificate must be carried out for every production
plant with a Certificate of Conformity on the basis of an in-house production control and
a regular external supervision - including an initial test of the construction product - in
accordance with the following regulations:

To be granted a Certificate of Conformity and for the external supervision including the
product tests that need to be carried out, the producer of the construction product must
involve an accredited certification body and a supervision board accredited for this.

In-house production control

In every production plant, an in-house production control in accordance with DIN
18200% 2000-05, section 3, must be installed, which ensures the consistent production
and compaosition of the construction product as under section 2.1.

For the in-house production control, the Guidelines Concerning the Proof of Conformity
of Flame-Retardant Building Materials (fire classification DIN 4102-B1)" in the
applicable version shall apply.

The results of the in-house production control must be recorded, evaluated and retained
for at least 5 years. They must be submitted to the supervision board upon request.

External supervision

In every production plant, the in-house production control must be inspected by an
external supervision regularly, but at least once a year.

For the external supervision, the Guidelines Concerning the Proof of Conformity of
Flame-Retardant Building Matgrrq’la{ﬁwﬂms{ﬁmhun DIN 4102-B1)" in the applicable
version shall apply. iy [ROUND SEAL:] #3

i

(fire clagsfcation DIN 4102-81) afer a Ganeral Buldng

) /& o % “: MPA BRAUNSCHWEIG
DIN 18 200 “Proof Conformisy for Constnaction Producis - mme Certificaton of Products " version May 2000 & 1o be

Authority Approwal must be published in the
k

Engineenng [“Msedungen” des Deutschen bsbtuts I
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3.2

3.3

3.4

CERTIFIED TRANSLATION FROM GERMAN
MPA BRAUNSCHWEIG

Paga & |  General Bullding Authority Test Certificate no. P-3574/850/1 2-MPA BS of
oEARMmT

In the context of the external supervision, an inilial testing of the construction product
must be carried out. During the external supervision, samples for random inspections
must be taken. Sampling and inspection shall be subject o the respective recognized
supervision body.

TU BRAUNSCHWEIG

The results of the cerification and of the external supervision must be retained for at
least five years. They must be submitted by the certification body or the supervision
board to the competent supreme building authority upon request.

Provisions concerning the application

The fire protection product is applied as an aqueous solution by spraying, submerging
and squeezing or spinning on cellulose fiber fabric with a weight per area unit of = 50
gfm?® in a "dry-in-wet" procedure.

At a pick-up of 50 %, a quantity of > 150 g/l of "KAPPAFLAM CFP" is needed on the
cellulose fiber fabric to be equipped.

The dry pick-up per weight unit of the fabric must be = 330 g/kg.

The application procedure must be submitted to the user by the applicant in writing in
accordance with the test certificate mentioned in section 2.3.

The fabric equipped with the fire protection product must only be used in closed rooms
without any influence of humidity. The persistence of the fire protection equipment
against washing, dry-cleaning or weathering has not been proved.

The proof of the flame-retardant property is only valid for equipped cellulose fiber
fabrics arranged with a distance of > 40 mm to laminar building materials.

Information about legal remedies

Opposition against this decision can be filed within one month after notification with
Materialpriifanstalt fur das Bauwesen, Braunschweig.

[Signature] [Signature]

Senior civil servant ["ORR"] by order: Technical officer
Dr.-Ing. G. Blume : K. Feustel-Prause

Head of test body [ROUND SEAL:] #3 Official in charge

MPA BRAUNSCHWEIG

Braunschweig, May 23, 2017

~ natitipig
& 50 g ™
G ™,

PR & e %
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CERTIFICATION BEGLAUBIGUNG

As a transiator lor the language, publicly commissionad and mmmmmm
sworm by the President of the Regional Court [Landgerichi] of mmwmwm
Aschaffenburg. Germany, | hereby certify. amﬂ

This foregoing is @ true and complate translation of the mehmw
document writien In German that has been submitted o me deutscher Spracha abgelassten Urkunde ist richlig und

in tha ariginal, volistindig.

Mamlingan, June 1, 2017 Lahe Gy
ol B e, Gabrighe Lindner-Parthol

Hiol
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Baugulsichibch anerkannie Prid-, Uberwachungs: und Zertlimenngssieio
Priifstalie fi: Fevanfschmittal wid -gorite

DIN EN ISOVEC 1 T025: D-PL-1T872-01-00

DIN EN 1SOVEC 17085: D-ZE1T812-01.00

Dit EN ISO/EC 17020 D-15-17819-01-00

ILE-GS-0066

Nobified Body no. 0767

— Dresden

Klassifizierungsbericht
CLASSIFICATION REPORT

Klassifizierung des Brandverhaltens nach DIN EN 13501-1:2010-01
fire classification acc, to DIN EN 13501-1:2010-01

Nr./ no. 20150515/02

1. Ausfertigung
1* gxecution
Priffmaterial: Dekogewebe / Buhnengewebe mit einer Grammatur von 75 g/m? bis
Tes! object: 320 g/m?
Decorative fabrice / Stage fabrics with a weight of 75 g/m? to 320 g/m?*
Berichtsumfang: 5 Seiten und 0 Anlagsn
This report comprises: 5 pages and 0 annexes
Hinweis: Der Klassifizierungsbericht wurde zweisprachig (deutschfenglisch)
infarmalion: erstellt. In Zweifelsfallen ist der deutsche Wortlaut mafigeblich.

The classification report is issued bilingual (German and English). In
case of doubl, the German wording is valid.

Veroffentlichungen von Klassifizierungsberichten, auch auszugsweise und Hinweigb ad
Woerbezwecken bedirfen in jedem Einzelfalle der schrifilichen Einwilligung der P =
Biatter dieses Klassifizierungsberichles sind mit dem Firmenstempel der MPA Drasd 3. [k

Publications of classification reports and information on lesls for publicily purposel’
approval of the institufion in every isolated case. Every page of this report (5 stamped
lest institution.

WP Drapdin GmbH Gouchanstinrer, Thomas Hotier  Amisgavich! Chamnitz HRE 28268 Sparkasse Mitteisachsen

Fuchsmilhiemweg BF Tel. +48(0)3731-20053-0 Slouemurmmor; 22001 14/0:3364 Posist-ala Ta
QH59E Fioibarg Fax «42[0)3731-20353110 USH-idNr DE2S1ET1296 (8595 Frederg
Wl Ma-arasdan de E-Mail nfofmpa-dresden, da IBAN DEES BTOS520003 115024672

BIC WELADEDIFGX

T o
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MPA Dresden GmbH Klassifizierungsbericht (classification report) Nr.f no. 20150515102

2.1

2.2

Einfiihrung
Introduction

Am 17.04.2015 beauftragten Sie uns mit der Ausfertigung eines Klassifizierungs-
berichtes zum Nachweis des Brandverhaltens nach DIN EN 13501-1:2010-01".

On 2015-04-17 we were requested to issue a classification report for reaction to fire
performance acc. to DIN EN 13501-1:2010-07".

Angaben zum klassifizierten Bauprodukt
Details of classified product

Art und Verwendungszweck
Nature and end use application

Die Klassifizierung in diesem Klassifizierungsbericht gilt fir das klassifizierte Bauprodukt
fur die folgenden Anwendungshereiche: Dekoration (75 g/m?) und Verhange, Blhnen-
dekoration, Verdunklung (320 gfm?)

Classificalion given in this classificalion report is valid the construction product’s
folowing and use application. decoration (75 g/m? and curiains, stage decoration,
dimm-out (320 g/im?)

Werden nachtréglich Anstriche, Beschichiungen o. &. aufgebracht, ist ein neuer Mach-
weis des Brandverhaltens fir diesen Anwendungsfall erforderlich.

If the product is furnished with any sort of coatings its reaction to fire performance is fo
be tested and classified separately for this end use application.

Beschreibung des Bauproduktes

Description of the construction product

Das Bauprodukt wird in den im Abschnitt 3 aufgefihrten Prifberichten, die der Klassifi-
zierung zu Grunde liegen, vollstdndig beschrieben.

The praduct is fully described in the test reports scheduled in clause 3 underlying this
clfassification.

Handelsbezeichnung: Dekogewebe / Bihnengewebe mit einer Grammatur von

Trade name: 75g/m? bis 320g/m?
Decorative fabrics / Stage fabrics with a weight of 75g/m? fo
320g/m*

Materialbasis: 100 % Baumwolle

Material base:

Flachengewicht*: (87,4 - 334 3) g/m?

area weight®;

Dicke *: (0,3 -1,6) mm

Thickness *:

* Werte von der Prifstelle ermittelt! values measured from the test institule

' DIM EM 13501-1:2010-01 Klassifizserung von Bauprodukten und Bauaran zu ihrem Brandvernalten -

mi den Ergebnissen aus den Pridungen zum Brandverhalten von Baupeod

MPA Dresden GribH-VL B.09 Rav. 01: 220062015
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KP4 Dresden GmbH Klassifzieungsberich (clagsification report) Ned no. 20150515/02

3 Priifberichte und Priifergebnisse fiir die Klassifizierung
' Tes! reports and test resulls in support of this classification

34 Priifberichte

Tesl reports
Mame des Prflabors Mr. des Prifberichtes Prifverfahren
Name of laboratory tast report numbear Test mathod
MPA Dresden GmbH 2015051503 DIMN EN ISO 11925-2:2011-027
MPA Dresden GmbH 20150515/04 DIMN EN 13823:2010-12°

3.2 Priifergebnisse

Test results
Prufverfahren Parameter Anzahl an P i
Test method Parameter Prisfungen Results
humbere! | gineiwen | Parameler
tests © Mean Paramelor
FIGRA o2 483,11 =
FIGRA sy € 250 WS 143 80 J
} THR 00e 5 15 M4 ;

DIN EN 13823 2010-12 =L biang: J
SMOGRA 3 30 m¥s® : 11,10 J
TSP 5 50 m? 23,08 J
LFS < Rand des Probekrpars ja J
LFS < border of lhe sample yes
brennendes Abfallen! Ablroplen nein J
Flaming dropleteiparticlas no

DIN EN 1SD 11925-2.2011-02 o

Flachen- / Kantenbeflammung | Fs £ 150 mm ! J

Surface/ edge flame attack 48 yes

305 Beflammung / exposiire : :

brennendes N?Igmple:ﬂkbfallen Entzindung des Filterpapiers nein J

Flaming droplelsiparticles foition af Bher paper i

“ DIN EN 150 11925-2:2011-02 Prisfungen gum Brandverhalton = Entzondbarked von Produkbon bes di
wirkung = Ted 2: Einzetllammentes!

¥ DIN EN 138222010412 Prifungen 2um Brandverhalten van Bauprodukten — Thermische Baarf
einen ginzélnen brennenden Gegenstand for Bauprodukbe mit A
Belagen
LPA Dresden GmbH-yL .08 Rav. 01; 22/06/2015
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MPA Dresden GmbH Klassifizierungsbericht (dlassification report) Nr.if no. 20150515102

4.1

4.2

Klassifizierung und direkter Anwendungsbereich
Classification and direct field of application

Die Klassifizierung erfolgte nach DIN EN 13501-1:2010-01, Abschnitt 11.5
This classification has been carried out in accordance with clause 11.5 of
DI EN 13501-1:2010-01

Klassifizierung
Classification

Das Produkt ,Dekogewebe / Bihnengewebe mit einer Grammatur von 75 g/m?® bis
320 g/m™ wird nach seinem Brandverhalten wie folgt klassifiziert:
The product “Decorative fabrics / Stage fabrics with a weight of 75 g/im® to 320 g/m™ in
ralafion with the fire behaviour is classified.

c

Die zusatzliche Klassifizierung zur Rauchentwicklung ist:
The additional classification in relation with smoke production is:

s1

Die zusatzliche Klassifizierung zum brennenden Abtropfen/Abfallen ist:
The additional classification in refation with burning dropletsparticles is:

do

Brandverhalten Rauchentwickiung Brennendes Abtropfen
fire behaviour smoke production burning droplets

c - 51 i do

Klassifizierung des Brandverhaltens: C-s1, d0
classification of fire behaviour: C-s1, d0

Anwendungsbereich
Field of application
Die Klassifizierung in Abschnitt 4.1 gilt nur fir das im Abschnitt 2 beschriebene Bau-
produkt in den gepriften Dicken von (0,3 - 1,6) mm und dem Flachengewicht von (87 .4 -
334,3) g/m? sowie fUr die freihdngende Anwendung und alle Farben.

The classificalion in clause 4.1 is valid solely for the malerial as described in clause 2 in
the tested thickness (0,3 - 1,8) mm and area weight (87,4 - 334,3) g/m™ and fi
hanging use and for all colors.

MPA Dresden GmbH-WL B.09 Rev. 01: 22062015
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MPA Dresden GmbH Klassifizierungsbericht (classification reporf) NrJ/ no. 20150515/02
5 Hinweise

Informalion
51  In Verbindung mit anderen Baustoffen, insbesondere Dammstoffen/anderen Untergrin-

5.2

5.3

5.4

Freiberg, den 03.09.2015

E]r.:lng. Meilkner
Prifstellenleiter Brandschutz
Laboratory Manager

den, mit anderen Abstanden, Befestigungen, Fugenausbildungen/Verbindungen, Dicken-
oder Rohdichtebereichen als in Abschnilt 4.2 angegeben, kann das Brandverhalten so
ungiinstig beeinflusst werden, dass die Klassifizierung in Abs. 4.1 nicht mehr gilt. Das
Brandverhalten in Verbindung mit anderen Baustoffen/ anderen Untergrinden, Abstan-
den, Befestigungen, Fugenausbildungen/ Verbindungen, Dicken- oder Rohdichieberei-
chen etc. ist gesondert nachzuweisen.

Used in connection with other materials, especially other subsirates’backings, air
gaps/voids, types of fixation, joints, thickness- or densily-ranges than given in clause 4.2
is performance is likely to be influence this negative, that the given classificalion in
clause 4.1 is no longer valid. Fire performance in connection with other materials, other
substrates/backings, air gaps/voids, types of fixalion, joints, thickness- or density-ranges,
is to be tested and classified separately.

Wird das Bauprodukt mit zusatzlichen Schichten versehen, ist das Brandverhalten
dieses Verbundes gesondert nachzuweisen.

If the product is furnished with any additional sort of coalings its fire performance is to be
tested and classified separately.

Dieser Klassifizierungsbericht ist keine Typzulassung oder Produkizertifizierung und er-
setzt nicht einen gegebenenfallz erforderlichen bauaufsichtlichen Machweis nach
deutschem Baurecht (Landesbauardnung).

This classification report does not represent type approval or certification of produc! and
is in no case a substitute for any required certification according fo German building
regulations (Landesbauardnung).

Es erfolgte keine Probenahme durch eine dafir anerkannte Stelle.

The sampling was nol arranged by a recognised body.

Vom Hersteller wurde keine Erklérung diber die Einstufung seines Produktes in ein Sys-
tem des Ubereinstimmungsnachweisverfahrens fir die CE-Kennzeichnung im Rahmen
der Bauproduktenverordnung (BauPVO) abgegeben.

The manufacturer was not issuing a declaralion of the classification of the product to a

system of conformily verification procedure for the CE-labelling within the construction
products regulation (CPR).

/-

MPA Dresden GmbkH-AL 8.09 Rev. 01: 22062015 SeilaPage 5 von'ol 5
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